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¥ S PIFLEE ) 1l YC10440-37035-1S1P 3.7V 350mAh 1. 295Wh
B 5 4 A Chinese
HameofiSample | g o Cylindrical Li-ion battery YC10440-37035-1S1P 3.7V 350mAh 1. 295Wh
English
Houh5 1121010252
Sample No.
§%$L’L RSB BT R 2 ]
Consignor /
A FE$Ly [CHTAS ™ WY AR 3 A BR 23 7]
Manufacturer ChangHong Grand-Pro Tech Co. , Ltd.
P WO G T AR SIS ORI WA AR D
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev. 6 Amend. 1
Section 38.3
HZ AR BAEH CET B REimdiss U8 RIbRET T )
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev. 6 Amend. 1
Section 38.3
= WS | : - g
A# il S, FUREEI R A1
ppearance Green Cylinder plastics film shell
> I 52 AL A&
GRS R 2021-01-11 A RIALIE B 2021-01-21 ~ 2021-02-09
Accepted Date Test Date
BRI B F”EE*QM:%M‘)!U‘EQ:?}Ei)J;‘/EPLE';%%E%:HE:J&}E'U:dﬂlﬁiﬂﬁﬁllu
SR Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Crush, Overcharge, Forced discharge
SR, ERER T AT O I SUIE LTSS ATk T
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. bR e,
b o) E= 270 The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual/of Tests and Criterta ST/SG/AC. 10/11/Rev. 6
Conclusion Amend. 1 38.3
A Dateys < 2021-02-09
Py Al 7E R LS L tRechargeable Single Geld Bat tery:/
p)
Comment
FiEfaht / R B 4 A
Consignor 423000
Address Post Code
#oof I/ R LE %Z’i Y
Approver: o Checker: Compiler:
BRs

Title: I TN (Vice chief engineer)
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g | BRAEALH | SRERIAREKS -_ e
ﬁ‘_‘j‘ . *f‘rimjfﬂ% $Iﬁ/u /i
Name of Test Standard requirement or The .
No. ltems Clause Number of Standard TestResult | Conclusion | Remark
W OGBS S s i a1 NP STE N
2 » AETIEY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38, 3 W Z 1
S N .
1 A'?Eﬁd W}m" o See Appendix 1 s /
titude UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.1
AT OCTFE b TS 15 o e iy,
3 AETEY ST/SG/AC. 10/11/Rev. 6 Amend. | 38. 3 W& 2
2 A BT, 2 See Appendix 2 ot 4
Thermal test UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. I Section o
38.3 Test T.2
WA TSI TR e ini i (R R TS
-, LTI ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | ji % 3
3 : ﬁﬂj T, 3 See Appendix 3 i
Vibration UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Section -
38.3 Test T.3
WEAT I OCT I8 SIS iR 0D e RTEr
it HETHED ST/SG/AC. 10/11/Rev. 6 Amend. | 38, 3 WLEf ¢ 4
1 e T. 4 0 s ok ,
Shock . . See Appendix 4 ) /
oc UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Seet ion
38.3 Test T.4
WA CRT I e iR R
= AET ) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | fipi % 5
5 SHgiEE BT 5 See Appendix 5 G /
External short UN Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. 6 Amend. | Section
38.3 Test T.5
B OCT R TS T e Al
HETIEY ST/SG/AC. 10/11/Rev. 6 Amend. | 38. 3 WHF 6
. 3 PR i
6 C#f h LT, 6 : o See Appendix 6 e /
rus UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Section )
38.3 Test T.6
RO RGBS TR AT R b,
HEFHE) ST/SG/AC. 10/11/Rev. 6 Amend. | 38. 3 W% 7
7 ﬁﬁ% LT 7 See Appendix 7 Hh% /
OverCharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Section e
38.3 Test T.7
BRI OCT ol T @i ma s o Ak
T ST/SG/AC.10/11/Rev. 6 Amend. 1 38,3 | w3 g
8 gﬁﬁﬂﬁflfﬁ BT 8 See Appendix 8 s P
Forced discharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section -
38.3 Test T.8
A IR 3%, A IBERLE :20°C-22°C ; RS - /%
Test Environment Ambient temperature:20°C-22°C : Ambient humidity: /%
Condition
Rl A .
. Test Item
2 ORI L —
Subcontracted Test Sk E | A& / R /
Condition Subcontracted | Name Post Code
Laboratory bk / 9,75 /
Address Tel ‘
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5 { BRRE LA | s
No. Name of Test Items | A1titude simulation
S X A 22 s
5 ’ RIS A Bef 2)a Aft -
Ha | HaERE AT Bt BEE A | gk |84 k| i
%5 Sample Status V% 2 FAREE | KE T HIE | Mass Loss | Residual | 3,
Sample Mass ocv Mass ocv OCV  |Other
No. /g A% /g A% /% /% Event
001 [ ey furi | 9. 9237 417 | 9.9228 | 417 0. 01 100.00 | ©
002 | o o2 | 98661 4.17 | 9.8657 | 4.17 0. 00 100.00 [ O
008 [ e s | . Gums 4.18 | 9.9410 | 4.17 0. 02 99.76 | o
004 [ | EERE g 9188 417 | 9.9167 | 4.17 0. 02 100.00 | o
005 | jovemmo e YR L5 Igdd 4.17 | 9.8397 | 4.17 0. 01 100.00 | ©
006 | gocro ponns oot NG Gba7 418 | 9.9576 | 4.17 0. 01 99.76 | o
007 [ ycre pper et € ibimg, 8770 4.18 | 9.8758 | 4.17 0. 01 99.76 | o
008 | e porir o | 10086300 4.9% %] 10 0zca || 4 17 0. 01 100.00 | ©
008 | s i g T O, 8574 .17 | 9.8566 | 4.17 0. 01 100.00 | o
010 | gmeprone | 97812 417 | 9.7805 | 4.17 0. 01 100.00 | ©
9[ l‘?ﬁq AThis space intentional ly

@ik Lt V-RA D-#Rik R-ak 5L
Note: L-Leakage V-
No Disassembly,No Rupture & No Fire.

F—Ae K 0-RMR. RRA. FAik. T E . FAK.

Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
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5 9 AR B 4 AR Ik
No. Name of Test Items Thermal test
~ s “A_y_ ~ "é\}f_ o 1o
2| HBRA FEN e REE A | o gink| miaem i
%% Sample Status }ﬁﬁ i RE i S Mass Loss| Residual iﬁii
Sample Mass ocv Mass ocv OCV |Other
No. /s A% /g 1A% 1% /% | Event
1CYC5E 4> e Hi, e ) Y
001 ICYC Fully charged 9.9228 4.17 9. 9206 4.10 0. 02 98. 32 0
ICYCoEA el . . .
002 LCYC Fully charged 9. 8657 4,17 9.8618 4.10 0. 04 98. 32 0
1CYC5E4 45 : ; .
003 LOYC Fully charged | 9- 9410 4.17 9. 9378 4.08 0.03 97. 84 0
1CYCHE 4 A vy, p e
004 ICYC Fully ehasged 9.9167 4.17 9.9125 4.09 0. 04 98. 08 0
005 | joye oo W kg daty 417 | 9.8338 | 4.10 0. 06 98.32 | o
25CYCHE A et Qe
006 | )5evC Fully chmged | 9 9576 4,17 9. 9545 4.10 0.03 98. 32 0
007 | st rurir s Si9eg758 | 447 | o.8714 | 4 00 0. 04 98.08 | o
008 SIHCama Ry 10.0254 | 4.17 | 10.0229 |  4.09 0. 02 98.08 | o©
25CYC Fully charged : g : ! d 5 '
25CYCHEAF ;
009 | socve rutty dged | 98566 | 417 | 9.8529 | 408 0. 04 97.84 | o
25CYCHEA 7, :
010 | »5evC Fuity chargea | 9- 7805 4,17 9. 7771 3.83 0. 03 91. 85 0
\/L—I\A,;\IQEThis space intentionally

ik L-R V-IRA DMk R-2kE F-Aek 0-LAR. LRhA. LMk, fak
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leak

age,No Venting,
No Disassembly,No Rupture & No Fire.

. ORAK,
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A% ; WNTE 24 | G
No. Name of Test Items Vibration
X IR X g .
o H Rk A IXIEAT Before RIEJE After Vs % CAE i,
5 Sample Status RE FROE K& FF# % E | Mass Loss | Residual | 30
Sample Mass OCV Mass oCVv ocv Other
No. /g A% /g vV /% /% Event
0L | oot [ 99206 | 410 | 99192 | 410 0. 01 100.00 | o
002 | e huny e | 98618 410 | 08617 | 410 0.00 [ 100.00 | o
008 | oimpnd o | 99358 408 | 900374 | 406 0. 00 99. 51 0
004 | iovctuny oee | 99125 | 409 | o918 | 4 08 0. 01 9. 76 0
005 | v runy e |'9.8338 ] 40 | o833 | 410 0.0 | 100.00 | o
006 | sscvemons i ik i0iBas | 4. 1000 Giamaz |14 10 0. 01 100.00 | o
007 | sscve turs g k9,871 | 408 | 9.8700 || 4 o7 0. 01 99. 51 0
20CYCTE A A 1l Y
008 | 35c4C Fully chorgea | 100229 | 4.09 | 10,0221 | 4 07 0. 01 99. 51 0
009 | v runieomecs | 9.8520 | 4.08 | 9.8518 | 4.0 0. 01 99. 51 0
25CYCHEA el .
010 1 pacvc pully chareea | 97770 | 3.83 | 9.7762 | 366 0. 01 95. 56 0
j\ I\-TETIH’S space intentional ly

left blank

FiE: LR V-R4A D-fdk R-a% 2
Note: L-Leakage V-
No Disassembly,No Rupture & No Fire.

Venting D-Disassembly R-Ru

F=A2 K 0-F% 3 . LA IR, Tk
pture F-Fire O-No Leakage,No Venting,

. ATk,
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-
No Disassembly,No Rupture & No Fire.

Fire O-No Leakage,No Venting,

6/11
A5 . KRR B 4 A Mk
No. Name of Test Items Shock
SL A2 15
B Af »

#a | megs ek Bsfyre L 2 ELEE Y P
p) s - RE | FR4E| R® W /E [ Mass Loss | Residual mn
E Sample Status

Sample Mass OoCVv Mass OoCVv ocv Other
No /g /V /g vV /% /% Event
008 [ gy o @ sowsg ] 41p 9.9182 | 4.10 0.01 100.00 | o
002 | iomee | 9.8617 | 410 | 9 se08 1. 10 0. 01 100.00 | o
003 | oyt 99374 | 4 06 9.9364 | 4.06 0. 01 100.00 | o
004 | oprrat® | o011 | 4 08 9.9105 | 4.08 0. 01 100.00 | o
005 | joropps e 0% a3t | 410 9.8323 | 4.09 0.01 99.76 | o
006 | osovc rers ocken | 99832 || 4. 10800 5 950t 4.10 0.01 100.00 | o
007 | v burty coeed | 98709 | 4.07 | 9 8700 4.07 0. 01 100.00 | o

25CYC5E A el . il
008 | sscvc rully charpodiiul@il221 | 4. 07 Huiguadie | 4 o7 0. 01 100.00 | o
25CYCHEAS e
009 | gsevc vully chargea | 9-8518 | 4.06 | 9.8508 | 4. 08 0. 01 100.00 | o
010 | picraant | o.7762 | 3.66 | 9 7754 3. 66 0. 01 100.00 | o
j\' I\’f ETh is SD“]L:;‘[I'nhl](:::qlkl‘()n“I ly
HiE: L-R V-IR A, D-fR4k R-28 % F—32 k. -k, LFA. TMEIR . Fomk 2 ALK,
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A3 5 BRT E 2 4 o T

No. Name of Test Items External short circuit
st 5 Honk A Mk @R EHEE -
Sample No. Sample Status Max. Extern/zthTemperature Other Event

oo 1cvécgﬁf§§t :ﬁﬁged 55. 4 o

002 ]CY(lfC;glef;ﬁh;Eged 55.5 o

woa lCYéCES??;th;%ged 95.6 O

e 1CYéc§§1“fj\ :E;Eged 2.6 o

s 1cvécglcl‘1fi?:§$ged 5. 6 O

i 25C$2C§517[f\?—\ jﬁaﬁ%ged 55. 8 o

e 25032%&%?5?;%{;@ bt 2 o

s 2553(‘;‘(;]7.]3 :t fﬁﬁged 56. 2 o

e zscfgcggﬁj\ cﬁh;%ged 56. 0 0

010 R Pl fﬁf«ged 56. 1 o
217:%§r1 This space intentionally left

@i DMK R-KZL TR K O-TMHIR. RAK. TAKE.

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A% 6 RARA LA |
No, Name of Test Items Crush
Hams HakA HBABRHEE on
Sample No. Sample Status S Extern/ilCTemperature Other Event
o 1CY1CCYSCO‘%:5 (?4;1;(.1 ty 19.7 o
o 1 CYI(‘CYS%%JOCD/Z;L ty 19.6 o
03 LCYC 508 Coppoity 19.6 o
014 1CY1CCY5C0%5 %&i ty 19. 6 o
=
4la ICYICCYS%%OOC‘?igai ty 19.5 ¢}
5CY )
018 ZSCZYE“(YSCO%SOCZ;('W ty 107 O
o zncﬁmgo%b 0:2;:?1 ty 19.6 0
. 25(?(?&;0%?(?;;?1 ty 19.5 0
013 250V 508 a1y 19.7 &
=
vag 25CZYSCCY5C0%5 T‘L&i ty 19. 6 o
LR 451 This space intentionally left

blank

FiE DMK F-ALK 0-RARK. Thek .
Note: D-Disassembly F-Fire O-No Disassembly & No Fire,
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B 5 7 BRRE LA |l
No. Name of Test Items Overcharge
b5 oK & H A3 %
Sample No. Sample Status Other Event
p p
: 1CYCHEA i Hy
021 1CYC Fully charged 9
’ 1CYC5E 4Tl
022 1CYC Fully charged f
y 1CYCHE A 7l
023 1CYC Fully charged o
; 1CYCHEA 7i
024 1CYC Fully charged 0
. 25CYCHE 4Tl
025 25CYC Fully charged 0
25CYCE A A iy
026 25CYC Fully charged 0
; 25CYCHEA f |y
027 25CYC Fully charged o
2RCYCIEA TR
028 25CYC Fully charged p
RIS This space intentionally left blank

ik DMtk PR K 0-RMRIK. Ak,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 8 MR B LA gef il A L
No. Name of Test Items Forced discharge
e HakA PN
Sample No. Sample Status Ofher Eveit
029 1CYC Eiylﬁié%ﬁifarged 0
030 1CYC ngfﬁ%;#ﬂged O
031 1CYC 1FCLIYICIAJ}Zidﬁtifjsj((:rltllargPd O
032 1CYC IF‘CllYli%\ji%i)isﬁcf‘al‘ged O
033 1cycﬁiﬁﬁi?fﬂEiﬁnged Y
034 16Y(:i§35i§f§yfgﬁzrged 0
035 1GYC lr‘f:}ﬁ;m iﬁ:#arged O
036 1CYC ll‘CuiilC]):L‘ j})ﬁ(clgal‘geec! O
037 1CY(:€§3%?§€§?§gtgrged 0
038 1CXYC IFSYICI? fiiyjsj(crl?‘argecl O
039 25CYC251~‘(;Y1C1§:7£?1§1}Z£??a1'ged 0
040 25CY(??SESi§i?jfgﬁérged 0
041 25CYC2‘?3CL:{V1CIQ;L:$}§(CF}?arged O
042 25CYF?5I3€EC1%§1}:fcfarged Y
043 25CYC?5F€Yl(i?j:)E(crgarged 0
044 25CYC2?:?}i(iiﬁ%biL}%31'ged 0
045 25CYC,25FC:1CE$)§(CIhUarged 0
046 25("YC25[*‘(;1Y1C1‘)_jj fjﬁibskcf}?arged Y
047 ZSCY(‘:ZSF?ICI% %\i’flc:t]ial"ged Y
048 25CYC25F€Ei?iJ§i:?arged 0

HE: DRtk F-Ae ok -k, RATK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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